
 

1 | P a g e  

CONTROL LEVER UNIT 

1

2
3

4

5

7

8

9
10

11

13

12

14

15
43

17

16

18

21

20

23

22

19

29

252630

28

31

32

30

31

32

33

34

35

36

37

38

39

40

41

6
24

42

13

27

30

44

44

 

1020151 

1020151 



2 | P a g e  
 

CONTROL LEVER UNIT     

ITEM #  Part Number    Description  Qty  Kit 

1  745771  CONTROL LEVER  1   

2  745772  COVER  1   

3  745773  PLATE  1   

4  745774  CLAMPING PLATE  1   

5  745775  SUPPORT BASE  1   

6  745776  SLEEVE  2   

7  745777  COVER  1   

8  745778  SPRING  2   

9  745779  SUPPORT COLUMN  4   

10  745780  SUSPENDING SLEEVE  2   

11  745781  SAFETY BUMPER  1   

12  745782  RUBBER GUARD BAR  1   

13  745783  HOLDING PLATE  2   

14  745785  SPRING HOLDING PLATE  1   

15  745786  ABSORBING COLLAR  2   

16  745787  HEX BOLT M8X25L  2   

17  745788  COVER  2   

18  745789  ROTATING ARM  2   

19  745790  LEVER BASE WELDMENT  1   

20  745791  HEX BOLT M8X70L  2   

21  745792  SLEEVE  4   

22  745793  NUT M8  2   

23  745794  SPRING  1   

24  745795  C‐CLIP S‐20  2   

25  097906  HEX BOLT M6X16L  2  1020151 

26  096903  WASHER  2  1020151 

27  745798  TUBE  2   

28  745799  TYRE AXLE SHAFT (FRONT)  1   

29  745800  FIXING RING  1   

30  745801  BEARING 6204ZZ  4  1020151 

31  745802  COLLAR  2  1020151 

32  745803  TYER (FRONT)  2  1020151 

33  745804  ARM  1   

34  745805  FIXED PLATE  1   

35  745806  HANDLE (M6X45L)  1   

36  745807  KNOB M12X55L  1   



 

3 | P a g e  

ITEM #  Part Number    Description  Qty  Kit 

37  745808  C‐CLIP S‐25  2   

38  745809  WASHER  2   

39  745810  BUILD ROLLER SHAFT  1   

40‐A  745811  TYRE, STEEL CORE  1   

40‐B  745812  TYRE, COVER  1   

40‐C  745813  TYRE, INNER TUBE  1   

41  745814  SPRING  1   

42  745815  SHAFT  1   

43  745796  BEARING AX1528  4   

44  746319  LIMIT SWITCH (D4V‐8108SZ)  2   

  1020151  BASE WHEEL KIT     

 



4 | P a g e  
 

BODY 

14

10

1

2

4

5

9

19

20

18

24

21

7

22 8

23

25

26

28

11

12

31

15

16

29 30

17

32
33

38

37

36

39

41

34

35

44

43

49

48
42

47

46
45

13

6

40

3

27

28

26

10



 

5 | P a g e  

 

BODY   

ITEM #  Part Number    Description  Qty  Kit 

1  745816  KNOB M12  1   

2  745817  BATTERY HOLD‐DOWN STRIP  1   

3  745869  MOTOR COVER  1   

4  745819  SCREW  1   

5  745820  BATTERY (12V‐120AH)  2   

6  097711  SCREW M8*20  1   

7  745822  SPRING  3   

8  745823  BALL  3   

9  745824  WIRING PLATE  1   

10  745825  ELEC. BOX DOOR (RH/LH)  2   

11  745826  BUFFER BLOCK  1   

12  96867  SCREW M10X45L  1   

13  96904  WASHER  1   

14  745828  ELEC. CHARGER  1   

15  745829  BRACKET  2   

16  097672  COUNTERSINK SCREW M10X30L  4   

17  745831  BUFFER BLOCK  1   

18  745832  SCREW M5  3   

19  745833  CABINETS COVER  1   

20  745834  HANDLE  2   

21  745835  C‐CLIP S‐30  1   

22  745836  COLLAR  1   

23  745837  SLEEVE  1   

24  745838  PORX. SWITCH SEAT  1   

25‐A  745839  NUT, BEARING AN25  1   

25‐B  745840  BEARING SHIM AW25  1   

26‐A  745841  BEARING AXK2542  2   

26‐B  745842  SHIM AS2542  4   

27  745843  COLLAR  1   

28  745844  BEARING 6905ZZ  2   

29  745868  BALANCING BLOCK A  12   

30  745846  BALANCING BLOCK B  6   

31  745847  BODY FRAME  2   

32  096878  SCREW M12X40L  2   



6 | P a g e  
 

ITEM #  Part Number    Description  Qty  Kit 

33  096898  NUT M12  2   

34  746044  PROXIMITY SENSOR PM12‐04N  1   

35  745851  SCREW M4X40L  2   

36  725421  SCREW M8X20L  1   

37  096904  WASHER  1   

38  745854  TYRE (REAR)  1   

39  745855  MOTOR  1   

40  746319  LIMIT SWITCH  1   

41  745857  LEVER  1   

42  745858  BRACKET  1   

43  725421  SCREW M8X20L  1   

44  096904  WASHER  1   

45  745861  BEARING SEAT  1   

46  745862  COLLAR  1   

47  745863  BEARING 6004ZZ  2   

48  745864  C‐CLIP R‐42  2   

49  745865  TYRE AXLE SHAFT  1   



 

7 | P a g e  

TOWER 

21

24
22

5

6
11

10

9 7

14

15

20

19

8

23

26

26

25

25

17

18

1

2

3

12

13

4

16

27

29

28
30

31

32

33

35

19

23

22

24

21

33

34

34

32

31
30

36

37

38

39

39

41

40

42



8 | P a g e  
 

 

TOWER   

ITEM #  Part Number    Description  Qty  Kit 

1  745870  WARNING LIGHT ASSY. (RED)  1   

2  096899  NUT M16  1   

3  745873  SUSPENDING HOOK  1   

4  745874  CHAIN ADJUSTING SEAT  1   

5  745875  FIXING PLATE  1   

6  745876  C‐CLIP S‐15  2   

7  745877  C‐CLIP R‐32  1   

8  745878  SCREW M10X15L  4   

9  745879  SPROCKET SHAFT  1   

10  745880  BEARING 6002ZZ  1   

11  745881  SPROCKET  1   

12  745882  TOWER FRAME  1   

13  745883  TOWER COVER  1   

14  745884  FIXING SEAT  1   

15  745885  FIXING SEAT  3   

16  745886  TOWER TOP COVER  1   

17‐A  745887  MOTOR  1   

17‐B  745888  REDUCER MOTOR SHAFT  1   

18  745889  SPROCKET  1   

19  745890  ALUMINUM RAILS  2   

20‐A  745891  FIXING PLATE  1   

20‐B  745892  SNACK WIRE COVER CBO‐035.1B  1   

21  745893  RAIL BRACKET  4   

22  745894  LIMIT BLOCK  2   

23  745895  FIXING PLATE  2   

24  746319  LIMIT SWITCH  2   

25  745897  RAIL MOUNT  2   

26  745898  ALUMINUM RAILS  2   

27  745899  TOWER BOTTOM  1   

28  745900  ELEVATOR SUPPORT  1   

29  745901  SLIDER BLOCK  1   

30  745902  SHIM AS2542  4   

31  745903  SLIDER  4   

32  745904  SENSING PLATE  2   



 

9 | P a g e  

ITEM #  Part Number    Description  Qty  Kit 

33  739647  CHAIN 08B  339   

34  745906  CHAIN ADJUSTMENT SCREW  2   

35  745907  NUT M8 WITH WASHER  4   

36  745908  BRACKET  1   

37  745909  BUFFER BLOCK  1   

38  732772  SCREW M6X35L  1   

39  745871  TOWER BRACKET  1   

40  745615  PROTECT PLATE  1   

41  745872  TOWER BOTTOM BRACKET  1   

42  745618  CONTROL BOX  1   



10 | P a g e  
 

ELEVATOR UNIT 

1
3

4

5

6

7

8

9

10

11

12

13

14

16

17 18

19

20

21

23

22

24

26

27

28

29

30

3132

34

35

36

37

15

40

63

41

41

38

42

43

44

46

45

47

60

48
49

50

51

52

53

54

59

56

55

57

64

58

61

62

90

73
67

68
97

71

72

67
68

69

72

67
68

69

70
97

6867
70

66

74

75 81 78

76

77

79
82

83
45

46

45

80

84

38

65

8685

88

87

89

2

91

92

94

33

25

95

39

96

99

98

101

100

93

  

1020153 

1020152 

1020154 

1020158 

1020157 1020156 

1020155 



 

11 | P a g e  

ELEVATOR UNIT   

ITEM #  Part Number    Description  Qty  Kit 

1  745911  SUPPORTING COVER  1   

2  745912  WING NUT M5X12L  2   

3  745913  SCREW  4  1020158 

4  745914  HANDLE  2  1020158 

5  745915  GEAR PULL WHEEL  1  1020158 

6  745916  POSITION SHAFT  1  1020158 

7‐A  745917  SLIP GEAR 200% & 250%  1  1020158 

7‐B  745918  SLIP GEAR 230% &300%  1  1020158 

7‐C  745919  SLIP GEAR 150% & 250%  1  1020158 

8  745920  SPRING  2  1020158 

9  745921  SAFETY BOTTON  1  1020158 

10‐A  745922  FIXED GEAR 41T ‐ 250%  1  1020153 

10‐B  745923  FIXED GEAR 42T ‐ 300%  1  1020153 

10‐C  745924  FIXED GEAR 36T ‐ 250%  1  1020153 

11‐A  745925  FIXED GEAR 44T ‐ 200%  1  1020153 

11‐B  745926  FIXED GEAR 46T ‐ 230%  1  1020153 

11‐C  745927  FIXED GEAR 42T ‐ 150%  1  1020153 

12  745928  ISOLATING RING  1  1020153 

13  745929  FIXED GEAR SHAFT  1  1020153 

14  745930  BEARING SEAT  1  1020153 

15  745931  BEARING 6003ZZ  2  1020153 

16  745932  TOP COVER  1   

17  745933  BRACKET  1   

18  746005  SPRING  1   

19  745935  SPRING SEAT  1   

20  745936  CHAIN GEAR 17T  1   

21  745937  CHAIN  1   

22  746046  PHOTO SENSOR  1   

23  746043  ANALOG SWITCH (XS4‐P18)  1   

24  745940  RESISTANCE FIXED SEAT  1   

25  745941  RELAY  1   

26  745942  SENSOR CAM  1   

27  745943  CARRIAGE UNIT UPPER SEAT  1   

28  745944  MOTOR  1  Mtr&Gbx 

29  745945  PLATE  2   

30  745617  LAMP BRACKET  1   



12 | P a g e  
 

ITEM #  Part Number    Description  Qty  Kit 

31  745946  LIMIT FIXED SEAT  1   

32  746045  PROXIMITY SENSOR NBN5‐F7‐E0  1   

33  745948  ARM  1   

34‐A  745949  GEAR ‐ 200% % 250%  1   

34‐B  745950  GEAR ‐ 230% & 300%  1   

34‐C  745951  GEAR ‐ 150% & 250%  1   

35  745952  12T CHAIN WHEEL  1   

36  745953  PROXIMITY SWITCH SEAT  1   

37  746044  PROXIMITY SESNOR PM12‐04N  1   

38  745955  BUSH  2   

39  745956  BUFFER BLOCK  2   

40  746045  PROXIMITY SENSOR NBN5‐F7‐E0  1   

41  745958  ARM  2   

42  745959  ROLLER SHAFT  1   

43  745960  SWINGING BAR SHAFT  1   

44  745961  ROLLER SHAFT  1   

45  745962  BEARING 6201ZZ  14  1020155 & 1020157 

46  745963  C‐RING S‐12  6  1020156 

47  745964  ROLLER TUBE  2   

48  097907  SCREW M6X12L  1  1020152 

49  096903  WASHER  1  1020152 

50  745967  RING (UPPER)  2  1020152 

51  745968  SLEEVE  1  1020152 

52  745969  FILM SEAT ROLLER  1  1020152 

53  745970  ADJUSTING RING  1  1020152 

54  745971  RING (LOWER)  1  1020152 

55  745972  SPRING  1  1020152 

56  745973  FILM FIX SEAT  1  1020152 

57  745974  BRAKE DISC  1  1020152 

58  745975  FRICTION SEAT  1  1020152 

59  745976  BEARING AX1730  1  1020152 

60  745977  ROLLER TUBE  1   

61  745978  HANDLE BAR  1  1020154 

62  745979  DOOR KNOB  1  1020154 

63  745980  SIDE PLATE  1   

64  096903  WASHER  1  1020152 

65  747262  SELF LOCKING NUT M12  1  1020152 



 

13 | P a g e  

ITEM #  Part Number    Description  Qty  Kit 

66  745983  ISOLATING RING  1   

67  745984  C‐RING R‐42  2  1020158 

68  745985  BEARING 6203ZZ  4  1020158 

69  745986  BEARING SEAT  2   

70  745987  PROTECTION RING  2  1020158 

71  745988  PRE‐STRETCH ROLLER  1   

72  745989  C‐RING S‐17  2   

73  745990  ISOLATING RING  1  1020158 

74  745991  PRE‐STRETCH ROLLER  1   

75  745992  ELEVATOR UNIT SEAT  1   

76  745993  ROLLER TUBE  1  1020157 

77  745994  SLEEVE  1  1020157 

78  745995  SOLENOID (TAU‐1358 DC24V)  1   

79  745996  ROLLER TUBE  1  1020157 

80  745997  HINGE  2   

81  745998  SOLENOID BRACKET  1   

82  745999  ROLLER SHAFT  3  1020156 

83  746000  ROLLER TUBE  2  1020155 

84  746001  SAFETY DOOR  1   

85  746002  SECURITY KEY  1  1020154 

86  097907  SCREW M6X12L  1  1020154 

87  746004  PLATE  1  1020154 

88  746005  SPRING  1  1020154 

89  746006  DOOR BOLT  1  1020154 

90  746007  SCREW M6X10L  2   

91  747250  SPRING PLATE  11  1020152 

92  747251  SHAFT TUBE  1  1020152 

93  747252  BEARING 6005ZZ  1  1020152 

94  747253  SHAFT NUT  1   

95  747254  PROTECTION COVER  1  1020152 

96  747255  FIXED TUBE  2   

97  747256  BEARING SEAT  2  1020158 

98  747257  BRACKET  1   

99  747258  FIXED PLATE  2   

100  747259  HEAVY LOAD JOINT  1   

101  747260  PROTECTION COVER  1   

  1020152  CARRIAGE FILM ROLL MOUNT KIT     



14 | P a g e  
 

ITEM #  Part Number    Description  Qty  Kit 

 1020153  CARRIAGE GEAR KIT     

 1020154  CARRIAGE LATCH KIT     

 1020155  CARRIAGE LARGE ROLLER KIT     

 1020156  CARRIAGE SMALL ROLLER KIT     

 1020157  CARRIAGE SPLIT ROLLER KIT     

 1020158  CARRIAGE ROLLER GEAR KIT     

 


